FCC Part 15.247_ Test Report FCC ID:2AEGE-501445

A.1l. 6dB Bandwidth

Test Mode | Test Channel Ant EBW[MHZ] Limit Verdict
11B 2412 Antl 9.128 0.5 PASS
11B 2437 Antl 9.580 0.5 PASS
11B 2462 Antl 9.101 0.5 PASS
11G 2412 Antl 15.47 0.5 PASS
11G 2437 Antl 15.17 0.5 PASS
11G 2462 Antl 15.16 0.5 PASS

11N20SISO 2412 Antl 15.16 0.5 PASS

11N20SISO 2437 Antl 15.16 0.5 PASS
11N20SISO 2462 Antl 15.14 0.5 PASS




FCC Part 15.247 _Test Report

FCC ID:2AEGE-501445

6dB Bandwidth _11B 2412 Antl

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0G  AC

SEMSEPULEE]

ALIGN AUTO 04:17:04 &M Dec22, 2017

|ICenter Freq 2.412000000 GHz

‘ —— Trig:Free Run

#IFGain:Low

Center Freq: 2.412000000 GHz
Avg|Hold: 111

#Atten: 30 dB

Radie 5td: Nene

Radic Device: BTS

Ref Offset7.01 dB

10 dB/div Ref 20.00 dBm
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Center Freq
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Sweep 2.933 ms|

Occupied Bandwidth
12.502 MHz

12.737 kHz
9.128 MHz

Transmit Freq Error
x dB Bandwidth
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Total Power

OBW Power
x dB

23.5dBm

99.00 %
-6.00 dB
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CF Step
3.000000 MHz,

Auto Man

Freq Offset
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6dB Bandwidth_11B 2437 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:22:19 AM Dec 22, 2017
ICenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold:>1M
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.4355 GHz
Ref Offset 7.01 dB
10dB/div  Ref 20.00 dBm 7.4386 dBm
Log ’1
ol Center Freq||
0.00 / p AT PARINA g, 2.437000000 GHz
-10.0 M
-20.0 ul‘,}/ VLV\"
-30.0 j\/ m\wj‘w
P s \AJ\\,\J‘*’UVM’
. vl
-50.0
-60.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Qccupied Bandwidth Total Power 23.6 dBm
12.496 MHz FreqOffset
Transmit Freq Error 35.103 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 9.580 MHz x dB -6.00 dB

MSG

[ status
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FCC ID:2AEGE-501445

6dB Bandwidth_11B_2462_Ant1

Agilent Spectrum Analyzer - Occupied BW
I RL RF

SEMSE:PULSE]

ALIGN AUTO

04:24:11 &M Dec 22, 2017

||enter Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46251 GHz
Ref Offset 7.01 dB
10dBidiv  Ref 20.00 dBm 7.7369 dBm
og .1
0o Center Freq||
0.00 A ]IS AN Y 2.462000000 GHz
-10.0 L o
200 n}lJ‘H ‘J\\'\l\
-30.0 N K o
00 %HUM h Sy
-60.0
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 23.7 dBm
12.588 MHz Freqoftset
Transmit Freq Error 60.329 kHz OBW Power 99.00 % OHz
x dB Bandwidth 9.101 MHz x dB -6.00 dB
MSG %STATUS

6dB Bandwidth _11G_ 2412 Antl

Agilent Spectrum Analyzer - Occupied BW
i RL RF S0G  AC

SEMSEPULEE]

ALIGN AUTO

04:26:43 &M Dec22, 2017

||enter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.41329 GHz
Ref Offset 7.01 dB
10 dBidiv Ref 20.00 dBm 2.1246 dBm
ogd
100 .1 Center Freq||
0.00 e - MN\ e e o] 2.412000000 GHz
-10.0
-20.0 "J)
300 ““"’HIHU‘-»
400 WW RELLE
-50.0
-50.0
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Aut M
Occupied Bandwidth Total Power 19.2 dBm — o
16.383 MHz FreqOffset
Transmit Freq Error 1.721 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.47 MHz x dB -6.00 dB

MSG

[ status
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6dB Bandwidth_11G_2437_Ant1

Agilent Spectrum Analyzer - Occupied BW
I RL RF S0G  AC SEMSE:PULSE] ALIGN AUTO 04:29:18 &M Dec 22, 2017

ICenter Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS

Ref Offset 7.01 dB Mkr1 2.43829 GHz
10 dB/div Ref 20.00 dBm 4.0481 dBm
Log ]
oA t Center Freq||
oo i T B ave 2.437000000 GHz
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200 P LIL._\"

m.l\qNJvr( M Dafhpnd 0ot
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Center 2.437 GHz Span 30 MHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms Soogjﬁosmz
Auto Man
Occupied Bandwidth Total Power 21.3 dBm
16.405 MHz Freqoffse
Transmit Freq Error 19.032 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.17 MHz x dB -6.00 dB
MSG %STATUS

6dB Bandwidth_11G_ 2462 Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF SO0&  AC SENSE:PULSE ALIGH AUTO 04:31:56 AM Dec 22, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold: 111
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.46326 GHz
Ref Offset 7.01 dB
10dBidiv Ref 20.00 dBm 4.5029 dBm
Log 1
00 L Center Freq||
0.00 et SRS SR N PSS PR S P A ety 2.462000000 GHz
-10.0
e s S o
B MV‘“‘RT"M Wﬂ‘r
-40.0
-o0.0
-60.0
-70.0
Center 2.462 GHz Span 30 MHz CF St
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3000000 Mﬂ;
Auto Man
Occupied Bandwidth Total Power 21.5 dBm
16.420 MHz Freqoftset
Transmit Freq Error 20.525 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.16 MHz x dB -6.00 dB
Msa [ status
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FCC ID:2AEGE-501445

6dB Bandwidth_11N20SISO_2412_Antl

Agilent Spectrum Analyzer - Occupied BW
I RL RF

SEMSE:PULSE]

ALIGN AUTO 04:34:4f &M Dec 22, 2017

||enter Freq 2.412000000 GHz Center Freq: 2412000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.41329 GHz
Ref Offset 7.01 dB
10dB/div___ Ref 20.00 dBm 2.1462 dBm
og
0o .1 Center Freq||
0.oo g o e~ e - Jr“”"‘*f"""'\ T e 2.412000000 GHz
-10.0
-20.0 f{/ H“‘,H\
300 . Al
00 WW Mg
-50.0
-50.0
-70.0
Center 2.412 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms| 3.000000 MHz
Auto Man
Occupied Bandwidth Total Power 19.3 dBm
17.550 MHz Freqoffect
Transmit Freq Error 7.324 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.16 MHz x dB -6.00 dB
MSG %STATUS

6dB Bandwidth_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Occupied BW

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:37:30 AM Dec 22, 2017
Icenter Freq 2.437000000 GHz Center Freq: 2437000000 GHz Radio Std: None Frequency
—— Trig: Free Run Avg|Hold:>11
‘ #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr1 2.43829 GHz
Ref Offset 7.01 dB
10dBiaiv___Ref 20.00 dBm 3.3942 dBm
ogd
00 1 Center Freq||
0.00 g e M"Mm«“wm“wq Fm i Eo oo e e 2.437000000 GHz
-10.0
-20.0 ;H
-30.0 wfwﬂ“/ M oo
Y i)
-40.0
-50.0
-50.0
-70.0
Center 2.437 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933 ms 3,000000 MHz
Auto Man
Occupied Bandwidth Total Power 20.5 dBm
17.552 MHz Freq Offset
Transmit Freq Error 8.704 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.186 MHz x dB -6.00 dB

MSG

[ status
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6dB Bandwidth_11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Occupied BW

il RL RF S50G AC SEMNSE:PULSE ALIGN AUTO 04:39:55 &M Dec 22, 2017
Icenter Freq 2.462000000 GHz Center Freq: 2462000000 GHz Radio 5td: None Frequency
—— Trig:Free Run Avg|Hold: 11
‘ #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr1 2.46329 GHz
Ref Offset 7.01 dB
10aBay___Ref 20.00 dBm 4.5868 dBm
ogd
1
00 . Center Freq||
0.00 vty TS SV V. N P o] 2.462000000 GHz
-10.0
-20.0 f( '\"‘w
200y e S |
-40.0
-50.0
-50.0
-70.0
Center 2.462 GHz Span 30 MHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 2.933ms 3,000000 MH=
Auto Man
Occupied Bandwidth Total Power 21.5dBm
17.573 MHz Freqoffect
Transmit Freq Error 13.902 kHz OBW Power 99.00 % OHz
x dB Bandwidth 15.14 MHz x dB -6.00 dB

MSG % STATUS
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FCC ID:2AEGE-501445

A.2. Maximum peak conducted output power

Test Mode Ct-]r;r?rt]el Ant S Conduc(:(tjc—:édm())utput ASELS Limit[dBm] Verdict
11B 2412 Antl 18.67 30 PASS
11B 2437 Antl 18.88 30 PASS
11B 2462 Antl 18.93 30 PASS
11G 2412 Antl 20.05 30 PASS
11G 2437 Antl 22.04 30 PASS
11G 2462 Antl 22.19 30 PASS

11N20SISO 2412 Antl 19.82 30 PASS
11N20SISO 2437 Antl 20.98 30 PASS
11N20SISO 2462 Antl 22.02 30 PASS
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FCC ID:2AEGE-501445

A.3.Maximum Peak power spectral density

Test Mode [Test Channel Ant PSD[dBm/30KHZ] Limit[dBm/3KHz]| Verdict
11B 2412 Antl 3.277 8.00 PASS
11B 2437 Antl 2.610 8.00 PASS
11B 2462 Antl 3.410 8.00 PASS
11G 2412 Antl -3.210 8.00 PASS
11G 2437 Antl -0.497 8.00 PASS
11G 2462 Antl -0.699 8.00 PASS

11N20SISO 2412 Antl -2.156 8.00 PASS
11N20SISO 2437 Antl -2.150 8.00 PASS
11N20SISO 2462 Antl 0.114 8.00 PASS
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FCC ID:2AEGE-501445

Maximum Peak power spectral density 11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL FF S0G  AC SEMNSE:PULSE ALIGH AUTO 04:17:49 8M Dec 22, 2017
ICenter Freq 2.412000000 GHz Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TVPE| ek
IFGainlow  #Atten:30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB MKkr1 2.412 48 GHz
10dBidiv  Ref 20,00 dBm 3.277 dBm
fLog
Center Freq
0.0 *1 2.412000000 GHz
0.00 'hi“ﬁ'ﬁrj‘h Ir’l. A | ,‘.‘J
StartFreq
a0 ’\{ 2.397000000 GHz
0 ' Stop Freq
2.427000000 GHz
300 I
4J N
00 A \rmt - CF Step
3.000000 MHz
-50.0
7
00 Freq Offset
0 Hz
700
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11B 2437 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:23:04 AM Dec 22, 2017
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pwr Wice[[osa56 |  Frequency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGainiLow  #Atten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.434 99 GHz
10dBidiv  Ref 20,00 dBm 2.610 dBm
JLog
Center Freq
00 .1 2.437000000 GHz
Motdod g
0.00 W" ks
M StartFreq
400 \f v 2.422000000 GHz
0 I Stop Freq
2.452000000 GHz
-30.0 PJ".- 'Uh
-40.0 i w L CF Step
¥ WJ*"W L 3.000000 MHz
Auto Man
-50.0 i
a0 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
MsG [ status
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FCC ID:2AEGE-501445

Maximum Peak power spectral density 11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:24:56 4M Dec 22, 2017
Icenter Freq 2.462000000 GHz | Avg Type: Log-Pur macE[1g45g |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 30 dB verP PPPPP
ot Offect 701 dB Mkr1 2.460 02 GHzZ AutoTune
10dBidiv  Ref 20.00 dBm 3.410 dBm
fLog
CenterFreq
0o 1 2.462000000 GHz
0.00 Jﬂt\hﬂw{ M-Jhnw
M StartFreq
100 JJ} W \'\‘ 2.447000000 GHz
=0 Stop Freq
2477000000 GHz
-300 ri .ﬂm
ok J*Muf 2, CF Step
e Ty N 7 LA RV 3.000000 MHz
Auto Man
-50.0
w0 Freq Offset
0 Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11G 2412 Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:27:28 AM Dec 22, 2017
ICenter Freq 2.412000000 GHz | Avg Type: Log-Pur maE[1g3456|  Freduency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGain:Low  #Atten: 30 dB veT|P FEFFP
ot Ofeet 701 dB MKr1 2.414 49 GHzZ Auto Tune
10dBidiv  Ref 20.00 dBm -3.210 dBm
JLog
CenterFreq
100 2.412000000 GHz
0.00 M
StartFreq
100 }ﬂwdqﬂmﬁ‘y'h; AR LA LA W\Aﬂf\w rq}lﬂj\unuhl 2:397000000 GHz
=0 W}‘ M'"H Stop Freq
/,j A, 2.427000000 GHz
-30.0 }
: nnfr \’h\h CF Step
0 MJWU f WTM#D” 'IM 3.000000 MHz
MW Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

[y status
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FCC ID:2AEGE-501445

Maximum Peak power spectral density 11G_ 2437 _Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:30:02 &M Dec 22, 2017 F
Icenter Freq 2.437000000 GHz | Avg Type: Log-Pur ReCE1Z345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.436 37 GHz
10dBidiv  Ref 20.00 dBm -0.497 dBm
fLog
Center Freq
0o 2.437000000 GHz
‘1
Q.00
MWWU\WWWWM s StartFreq
00 )J L 2422000000 GHz
=0 UV Y Stop Freq
NJ w 2.452000000 GHz
-30.0 il }
400 rﬁﬁhmwww WWMMW% CF Step
[HL 3.000000 MHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-700
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:32:40 AM Dec 22, 2017 F
ICenter Freq 2.462000000 GHz | Avg Type: Log-Pur TRACE[T 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGainilow  #htten: 30 dB veTP PPPPP
Auto Tune
Ref Offset 7.01 dB MKkr1 2.463 89 GHz
10dBidiv  Ref 20.00 dBm -0.699 dBm
JLog
Center Freq
100 2462000000 GHz
1
Q.00
e A A T StartFreq
0o ,J \” 2.447000000 GHz
=0 ' il Stop Freq
J»“J M‘LL 2477000000 GHz
-300 {IWKW
ool MMMM W’M CF Step
! 3.000000 MHz
Auto Man
-500
on Freq Offset
0 Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)

MSG

[y status
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FCC ID:2AEGE-501445

Maximum Peak power spectral density 11N20SISO_2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:35:31 4M Dec 22, 2017 F
Icenter Freq 2.412000000 GHz | Avg Type: Log-Pur ReCE1Z345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hold: 1010 TVPE| ek
IFGain:Low #Atten: 30 dB verP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.410 74 GHz
10dBidiv  Ref 20.00 dBm -2.156 dBm
fLog
Center Freq
0o 2.412000000 GHz
0.00 ’1
StartFreq
100 | q"u}W'l‘.M Wi WMJM MThquuh i 2:397000000 GHz
=0 Stop Freq
2.427000000 GHz
-30.0 ! ¥
40 Pi![lf m " CF Step
W Wy V\W\WW 3.000000 MHz
Auto Man
-50.0
00 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
Maximum Peak power spectral density 11N20SISO_2437_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:38:15 AM Dec 22, 2017 F
ICenter Freq 2.437000000 GHz | Avg Type: Log-Pur TRACE[T 2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 THPE | M bt
IFGain:Low  #Atten: 30 dB veT|P FEFFP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.435 71 GHz
10dBidiv  Ref 20.00 dBm -2.150 dBm
JLog
Center Freq
100 2 437000000 GHz
1
0.00 .
100 , 'U"IWMW me el 2.422000000 GHz
=0 Stop Freq
2452000000 GHz
-30.0
h Y
CF Ste
o R‘?WWWM% ' “ﬂ"""l\fd\"" 3.000000 MHg
Auto Man
-50.0
on Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 30.00 MHz
Res BW 30 kHz #VBW 100 kHz Sweep 31.67 ms (1001 pts)
Msa [y status
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FCC ID:2AEGE-501445

Maximum Peak power spectral density 11N20SISO_2462_Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SEMSEPULSE ALIGN AUTO 04:40:40 &AM Dec 22, 2017
|[Center Freq 2.462000000 GHz | Avg Type: Log-Pwr wece[[2z45¢6|  Frequency
PNO: Fast —»— T1rig: Free Run Avg[Hold: 10110 TPE | ikt
IFGain:Low #Atten: 30 dB ceTPFRFPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.460 74 GHz
10dB/div  Ref 20.00 dBm 0.114 dBm
fLog
Center Freq
100 2.462000000 GHz
.1
0.00
WMMN ool StartFreq
100 2.447000000 GHz
0 Stop Freq
| 2.477000000 GHz
-30.0 W W
-40.0 Ww CF Step
' 3.000000 MHz
Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.46200 GHz Span 30.00 MHz

Res BW 30 kHz

#VBW 100 kHz

Sweep 31.67 ms (1001 pts)

MSG

[y status
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FCC ID:2AEGE-501445

A.4.Band-edge for RF Conducted Emissions

Test Test Ant Carrier Max. Spurious Level Limit Verdict

Mode Channel Power[dBm] [dBm] [dBm]

11B 2412 Antl 7.241 -44.246 -12.76 PASS

11B 2462 Antl 7.330 -48.978 -12.67 PASS

11G 2412 Antl 2.251 -45.822 -17.75 PASS

11G 2462 Antl 4.502 -40.546 -15.5 PASS
11IN20SISO| 2412 Antl 1.751 -43.958 -18.25 PASS
11N20SISO| 2462 Antl 4.492 -38.223 -15.51 PASS
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FCC ID:2AEGE-501445

Band-edge for RF Conducted Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF SO0&  AC SEMSEPULSE ALIGH AUTO 04:18:00 AM Dec 22, 2017
ICenter Freq 2.367500000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —— 11ig:Free Run Avg|Hold: 1010 TYPE| M ekt
IFGain:Low  #Atten: 30 dB perfP PRFF P
o Offeet 701 dB Mkré 2.387 984 GHZ Auto Tune
10dBidiv__Ref 20.00 dBm -44.246 dBm
og
! 1
100 Center Freq
0.00 ﬁmum’“ 2.367500000 GHz
404 ’r‘A' ‘“%\ s
w0 ; \. StartFreq
-30.0
2.310000000 GHz
400 ’4 iwuﬁk!@? J W-)J
500 M
00 MWWMWWW Stop Freq
' 2.425000000 GHz
700
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #/BW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC| SCL! = Y FUNCTION FUNCTION WIDTH FUNCTION VALUE A M Man
@l N[ [f]  2412494GHz|  7.241dBm| ]
2 | [ f] 2400000 GHz|  -46.808 dBm| ]
fl N | [f|  2390000GHz|  -46.324 dBm| ] Freq Offset
| F|  2337094GHz|  -44.246 dBm| ] 0 Hz
5 - = ] ]
6 I ]
7 I ]
8 I ]
9 I ]
10 I ]
1 [ [ ] ]
4 b
MSG I status

Band-edge for RF Conducted Emissions_11B 2462 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULEE ALIGH AUTO 04:25:07 AM Dec 22, 2017 F
ICenter Freq 2.475000000 GHz | #Avg Type: RMS TRACE[2345 6 requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE |V bttt
IFGainilow  #Atten: 30 dB oerP PPPPP
o Offeet 701 4B MKkrd 2.486 775 00 GHz| ~ AutoTune
10 dBidiv_ Ref 20.00 dBm -48.978 dBm
Log 1
100 Q Center Freq
0o -*J"”"'“MUM M 2.475000000 GHz
-10.0 f“\j- ‘\.,)\ﬁu, 36T
e ﬁ}f N StartFreq
-30.0
v 2.450000000 GHz
ool WA Ay .
s W RCLYF T CEVY VW PRI | Stop Freq
' 2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
@ N | [f]  246301250GHz|  73%0dBm[ [ | 0|
)X N | [F| = 248350000GHz| 48850dBm| | [ |
[ N[ [Ff] Freq Offset
N | f] 0Hz
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FCC ID:2AEGE-501445

Band-edge for RF Conducted Emissions_11G_2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:27:30 AM Dec 22, 2017
[Center Freq 2.367500000 GHz #Avg Type: RMS maE[l 245 |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 TYPE | ik
IFGain:Low  #Atten: 30 dB perfP PRFF P
o Offeet 701 dB Mkrd 2.387 338 GHZ Auto Tune
10 dBlaiv Ref 20.00 dBm -45.822 dBm
og
100 1 Center Freq
0.00 ' 2.367500000 GHz
-10.0
200 I}] -17 7% ofBm|
’ ] \ StartFreq
00 W | 2310000000 GHz
-40.0 4
-50.0
600 WMWM““N“J#“W" u Stop Freq
2425000000 GHz
700
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #/BW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC) SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
1 KA 2413266 GHz|  2.251 dBm| ]
)l N[ [f[| 2400000GHz| -37.940 dBm| ]
3 NN 2.390 000 GHz 49.266 dBm ] Freq Offset
N E 2.387 338 GHz 45822 dBm ] 0Hz
5 - ] ]
6 I ]
7 I ]
8 I ]
9 I B ]
10 I ]
& ! ! ! 1 [ |
4 >
MSG I status
Band-edge for RF Conducted Emissions_11G_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:32:52 AM Dec 22, 2017 F
Icenter Freq 2.475000000 GHz | #Avg Type: RMS RACE[2 345 & requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE |V bttt
IFGainlow  #Atten:30 dB perfP PRFF P
Auto Tune
Ref Offset 7.01 dB Mkrd 2.483 531 256 GHz
10 gsrdiu Ref 20.00 dBm -40.546 dBm
1
100 Y Center Freq
0.00 PW‘ iyl T R ) 2475000000 GHz
-10.0
Fi Y 15 50 dBm
s 5,
-20.0
w StartFreq
<00 !'M‘?W\w ol 4 2.450000000 GHz
-40.0 W ' 3
W
00 “I—.'"“n-i"n m‘ o " w& e
00 StopFreq
2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
N N | [f|  246328750GHz|  4.502 dBm|
) N | [ 2.483 500 00 GHz
[ N[ [Ff] 2.500 000 00 GHz 51.191 dBm Freq Offset
N TF] 248353125 GHz|  -40.546 dBm 0Hz

[gsTatus
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FCC ID:2AEGE-501445

Band-edge for RF Conducted Emissions_11N20SISO_ 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF S0G  AC SENSE:PULSE ALIGH AUTO 04:35:43 AM Dec 22, 2017
ICenter Freq 2.367500000 GHz #Avg Type: RMS w2045 |  Freduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 TYPE | ik
IFGainlow  #Atten:30 dB perfP PRFF P
o Offeet 701 dB Mkrd 2.389 638 GHZ Autto Tune
10dBidiv__Ref 20.00 dBm -43.958 dBm
og
100 1 CenterFreq
0.00 bl 2.367500000 GHz
-10.0
200 ] -18 Q%dBm
’ ] | StartFreq
-30.0
N 2.310000000 GHz
-40.0 W
-50.0
00 SRTCTT TNOEPRN R NP Y| VDY RTN VIV T S Stop Freq
2425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 100 kHz #/BW 300 kHz Sweep 11.20 ms (8001 pts) 11.500000 MHz
MKR MODE| TRC) SCL! R Y FUNCTION FUNCTION WIDTH FUMCTIONVALUE & M Man
@l N[ [f] = 2413299GHz[  1.761dBm| ]
)l N[ [ f| 2400000GHz|  -36.237 dBm| ]
gl N[ [f[ 2390000GHz|  47.831 dBm| ] Freq Offset
| N | E ] 0 Hz
5 - ] ]
6 ] ]
7 ] ]
8 ] ]
9 I ]
10 ] ]
@ ! ! [ [ |
4 >
MSG I status
Band-edge for RF Conducted Emissions_11N20SISO_2462_Antl
Agilent Spectrum Analyzer - Swept SA
i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:40:52 AM Dec 22, 2017 F
Icenter Freq 2.475000000 GHz | #Avg Type: RMS RACE[2 345 & requency
PNO: Fast ~—»— Trig:Free Run Avg|Hold: 10M0 TYPE |V bttt
IFGainilow  #Atten: 30 dB oerP PPPPP
o Offeet 701 4B MKkrd 2.483 662 50 GHz| ~ AutoTune
0 Biai_Ref 20.00 dBm -38.223 dBm
1
100 Y Center Freq
o ),..,JL-JM'\' 4 L_._U U — 2 475000000 GHz
-10.0 ""\
| \ 1551 dBm
20.0 ¥ !
StartFreq
00 ' M 2.450000000 GHz
-40.0
3
00 MMWWW;&
00 StopFreq
' 2500000000 GHz
-70.0
Start 2.45000 GHz Stop 2.50000 GHz CF Step
Res BW 100 kHz #VBW 300 kHz Sweep 4.800 ms (8001 pts) 5.000000 MHz
MKR MODE| TRC| SCL ® he FUNCTION FUNCTION WIDTH FUMCTIONVaLUE m Man
N N | [f|  246325625GHz|  4.492 dBm
2 NEEEE 2,463 500 00 GHz
[ N[ [Ff] 2,500 000 00 GHz Freq Offset
PN [f] 2.483662 50 GHz 0Hz

[gsTatus
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FCC ID:2AEGE-501445

A.5.RF Conducted Spurious Emissions

Max.

o |l o [t e e | e oatgom (s | G | ver
11B 2412 Antl 30 26000 100 300 7.435 -39.557 12.<E;65 PASS
11B 2437 Antl 30 26000 100 300 6.887 -40.479 13313 PASS
11B 2462 Antl 30 26000 100 300 7.325 -42.204 12275 PASS
11G 2412 Antl 30 26000 100 300 2.234 -42.540 17.<7-66 PASS
11G 2437 Antl 30 26000 100 300 4,386 -44.940 15214 PASS
11G 2462 Antl 30 26000 100 300 4.247 -44.078 15'<7_53 PASS
11N20SISO| 2412 Antl 30 26000 100 300 1.709 -44.598 18.<2-91 PASS
11N20SISO| 2437 Antl 30 26000 100 300 2.879 -44.020 17221 PASS
11N20SISO| 2462 Antl 30 26000 100 300 4.542 -43.248 < PASS




FCC Part 15.247 _Test Report

FCC ID:2AEGE-501445

RF Conducted Spurious Emissions_11B 2412 Antl

Agilent Spectrum Analyzer - Swept SA

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:18:12 AM Dec 22, 2017
|ICenter Freq 2.412000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— Trig:Free Run Avg|Held: 10110 TYPE| M ke
IFGain:Low  #Atten: 30 dB petlP FRPRP
Ref Offset 7.01 dB Mkr1 2.411 005 GHZ Auto Tune
10 dBidiv ~ Ref 20.00 dBm 7.435 dBm
Log |
1 Center Freq
100 M 2.412000000 GHz
0.00 1) MMJLH |
‘Jk [’ ~\ )k( StartFreq
. 2.392000000 GHz
100 l'} y '.Wr \l\t 1257 dbm|
e Stop Freq
2.432000000 GHz
-300 1 vn
a0 bl L.W M ) CF Step
) W y
\J 4.000000 MHz
Auto Man
-500
-60.0 Freq Offset
0 Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

M3G

Agilent Spectrum Analyzer - Swept SA

ﬂb ISTATUS

i RL RF 0@ AC SENSEPULSE ALIGH AUTO 04:18:22 AM Dac 22, 2017 F
|[Center Freq 13.015000000 GHz | #Avg Type: RMS TRACE[123456 requency
PNO: Fast —»— Trig:Free Run Avg|Held: 1110 TYPE| M ke
IFGain:Low #Atten: 30 dB peT|P PPPEP
Auto Tune
Ref Offset 7.01 dB Mkr2 9.649 GHz
10 dBidiv  Ref 20.00 dBm -39.557 dBm
Log
Center Freq
0o 1 13.015000000 GHz
0.00
StartFreq
100 I 30.000000 MHz
0 StopFreq
26.000000000 GHz
300
’2
-40.0 CF Step
) 2597000000 GHz,
Auto Man
A00
500 Freq Offset
0Hz
700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_11B 2437_Antl
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Agllenl Spectrum Arlalyzer Swept SA

RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:23:15 AM Dec 22, 2017
ICenter Freq 2 437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.438 495 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 6.887 dBm
Log
1 Center Freq
10.0 W 2.437000000 GHz
0.00 J\_M L ]
*\ StartFreq
0.0 N‘J\ )\‘l 2.417000000 GHz
) T} "I} 1511 den]
=200 r} \\
Stop Freq
2.457000000 GHz
300 k v:
00 MM ! W )"‘\M . CF Step
VA N 4.000000 MHz
Auto Man
-A0.0 TJ'
00 Freq Offset
0 Hz
-F0.0
Center 243700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUE
RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:23:26 AM Dec 22, 2017 F
ICenter Freq 13 015000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 1110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB Mkr2 9.749 GHz
10 dBidiv  Ref 20.00 dBm -40.479 dBm
fLog
Center Freq
100 : 13.015000000 GHz
[on
StartFreq
100 S— 30.000000 MHz
0 Stop Freq
26.000000000 GHz
-30.0
2
-40.0 CF Step
2597000000 GHz
Auto Man
-A0.0 | | 1
00 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUE

RF Conducted Spurious Emissions_11B 2462 Antl
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FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL S0 & SEMSE:PULSE ALIGN AUTO 04:25:19 AM Dec 22, 2017
ICenter Freq 2 462000000 GHz #Avg Type: RMS macE[l2345¢0(  reduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 7.01 dB Mkr1 2.461 005 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm 7.325 dBm
Log
1 Center Freq
100 4 2.462000000 GHz
0.0 AJ,,W“'R }JUM'LL‘J
\ StartFreq
100 2442000000 GHz
’ TR i \A\\ 1258 don
e Stop Freq
L 2432000000 GHz
-30.0 W J\L}L“
a0 A AW S CF Step
'y )Y 4.000000 MHz
M Auto Man
-A0.0 ﬂw ¥ Y
00 Freq Offset
0Hz
-F0.0
Center 2.46200 GHz Span 40.00 MHz

Res BW 100 kHz

#VBW 300 kHz

Sweep 4.267 ms (8001 pts)

% STATUS

RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:25:30 AM Dec 22, 2017 F
ICenter Freq 13 015000000 GHz | #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 1110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB Mkr2 9.847 GHz
10 dBidiv  Ref 20.00 dBm -42.204 dBm
fLog
Center Freq
100 t 13.015000000 GHz
[on
StartFreq
100 S 30.000000 MHz
0 Stop Freq
26.000000000 GHz
-30.0
0 e CF Step
2597000000 GHz
‘ Auto Man
-A0.0 il |
-60.0 ! Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

% STATUS

RF Conducted Spurious Emissions_11G 2412 Antl
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FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL S0 & SEMSE:PULSE ALIGN AUTO 04:27:50 &M Dec 22, 2017
ICenter Freq 2 412000000 GHz #Avg Type: RMS macE[l2345¢0( reduency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset 7.01 dB Mkr1 2.413 280 GHzZ Auto Tune
10 dBidiv Ref 20.00 dBm 2.234 dBm
Log
Center Freq
100 .1 2.412000000 GHz
0o 1 |
WM WMM StartFreq
-100 P 2.392000000 GHz
J h -17.77 dEmfl —
. i iy
20 Stop Freq
2432000000 GHz
-30.0
-400 | | CF Step
4.000000 MHz
M |Auto Man
-50.0
00 Freq Offset
0Hz
-70.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

% STATUS

RL S0 & SEMSE:PULSE ALIGN AUTO 04:28:01 AM Dec 22, 2017 F
|Center Freq 13 015000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1110 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.620 GHz
10 dBidiv  Ref 20.00 dBm -42.540 dBm
fLog
CenterFreq
108 13.015000000 GHz
0.no / !
StartFreq
oo 30.000000 MHz
-17.77 dBm)|
it Stop Freq
26.000000000 GHz
-30.0
00 ‘ CF Step
2597000000 GHz
Auto Man
-50.0
a0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_11G 2437 _Antl




FCC Part 15.247_ Test Report FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL S0 & SEMSE:PULSE ALIGN AUTO 04:30:13 AM Dec 22, 2017
ICenter Freq 2 437000000 GHz #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 10/10 TYPE| M kbt
IFGain:Low #Atten: 30 dB perfP PPPPEP
Ref Offset 7.01 dB MKr1 2.438 275 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm 4.386 dBm
Log
Center Freq
100 1 2.437000000 GHz
000 P Jﬂ fjﬂmﬂy [ —
Ww B startFreq
100 2.417000000 GHz
J‘! L“u BEEEED [
e Stop Freq
2.457000000 GHz
-30.0 b T 1
-400 CF Step
4000000 MHz
Auto Man
-A0.0
00 Freq Offset
0 Hz
-F0.0
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %ETATUE
RL S0 & SEMSE:PULSE ALIGN AUTO 04:30:24 AM Dec 22, 2017 F
ICenter Freq 13 015000000 GHz #Avg Type: RMS TRACE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg[Held: 1110 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfP PPPPEP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.016 GHz
10 dBidiv  Ref 20.00 dBm -44.940 dBm
fLog
Center Freq
100 13.015000000 GHz
1
[on
StartFreq
100 30.000000 MHz
-15.61 dBm|
0 Stop Freq
26.000000000 GHz
-30.0
-40.0 9] CF Step
2597000000 GHz
Auto Man
500 i
00 l“' Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %ETATUE

RF Conducted Spurious Emissions_11G 2462 Antl




FCC Part 15.247_ Test Report FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL S0 & SEMSE:PULSE ALIGN AUTO 04:33:03 AM Dec 22, 2017
|Center Freq 2 462000000 GHz #Bvg Type: RMS mACE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr1 2.463 295 GHz
10dBidiv  Ref 20.00 dBm 4.247 dBm
Log
Center Freq
o 1 2.462000000 GHz
0 [ wm'wi*" I ]
o ’ﬁ WWLM,\ StartFreq
0o 2442000000 GHz
er h‘l\_{ -15.75 dEm
=0 ‘ ! Stop Freq
2482000000 GHz
300 Yl |
400 } 'Hi CF Step
4,000000 MHz
Auto Man
-A0.0
o0 Freq Offset
0Hz
-F0.0
Center 2.46200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS
RL S0 & SEMSE:PULSE ALIGN AUTO 04:33:14 AM Dec 22, 2017 F
|Center Freq 13 015000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1110 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.059 GHz
10 dBidiv  Ref 20.00 dBm -44.078 dBm
fLog
Center Freq
10,0 13.015000000 GHz
1
[on
StartFreq
0o 30.000000 MHz
-15.75 dBm)|
it Stop Freq
26.000000000 GHz
-30.0
-40.0 2] CF Step
’ 2597000000 GHz
Auto Man
-A0.0
-60.0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_11N20SISO_ 2412 Antl




FCC Part 15.247_ Test Report FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:35:54 AM Dec 22, 2017
ICenter Freq 2 412000000 GHz #Avg Type: RMS TRACE[123456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held: 1010 THPE |14 Wbt
IFGain:Low #Atten: 30 dB perfP PPPPP
Ref Offset 701 dB Mkr1 2.410 735 GHz Auto Tune
10 dBidiv ~ Ref 20.00 dBm 1.709 dBm
Log
Center Freq
o8 ] 2.412000000 GHz
0.oo ¢ , \ —
MWWM M StartFreq
0.0 fM Nﬁ\ 2.392000000 GHz
J L‘ -15.29 dBmj|
e Stop Freq
2.432000000 GHz
-30.0
400 Wmﬂwl CF Step
4000000 MHz
Auto Man
-A0.0
a0 Freq Offset
0 Hz
-F0.0
Center 2.41200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)

% STATUS

RL S0 & SEMSE:PULSE ALIGN AUTO 04:36:04 AM Dec 22, 2017 F
|Center Freq 13 015000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1110 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.750 GHz
10 dBidiv  Ref 20.00 dBm -44.598 dBm
fLog
Center Freq
10,0 13.015000000 GHz
1
0.no /
StartFreq
0o 30.000000 MHz
-18.20 dBm|
it Stop Freq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_11N20SISO_2437_Antl




FCC Part 15.247_ Test Report FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL 50 ¢ SEMSE:PULSE ALIGHAUTO 04:36:26 AM Dec 22, 2017
|Center Freq 2 437000000 GHz #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast —»— T1rig: Free Run Avg|Held:>10/10 THPE |1 Wil
IFGain:Low #Atten: 30 dB perfF PRPPP
Ref Offset 7.01 dB Mkr1 2.435 745 GHZ Auto Tune
10 dBidiv  Ref 20.00 dBm 2.879 dBm
Log
Center Freq
10.0 2.437000000 GHz

N 1 I ] ?1 ] | I |
" },.,,MWNWWW’\ WWWWWM StartFreq

-10.0 2.417000000 GHz,
j L\ -17.12 dBm)

. J |
a0 /{ \ Stop Freq
| 2.457000000 GHz
.30.0 k) |y
i g,
A0 ‘ y MWI CF Step
4,000000 MHz
Auto Man
-50.0
o0 Freq Offset
0Hz
-70.0
Center 2.43700 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS

RL S0 & SEMSE:PULSE ALIGN AUTO 04:36:36 AM Dec 22, 2017 F
|Center Freq 13 015000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1110 TYPE| I bt
IFGain:Low #Atten: 30 dB verfP PPPPP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.744 GHz
10 dBidiv  Ref 20.00 dBm -44.020 dBm
fLog
Center Freq
00 13.015000000 GHz
1
[on (
StartFreq
100 30.000000 MHz
-17.12 dBm)|
it Stop Freq
26.000000000 GHz
-30.0
400 CF Step
2597000000 GHz
Auto Man
-A0.0
-60.0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)
MSG %STATUS

RF Conducted Spurious Emissions_11N20SISO_2462_Antl
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FCC ID:2AEGE-501445

Agllenl Spectrum Arlalyzer Swept SA

RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:41:03 AM Dec 22, 2017
|Center Freq 2 462000000 GHz #Bvg Type: RMS mACE[123455| | reduency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1010 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
ot oMot 701 dB MKr1 2.463 260 GHz Auto Tune
10 dBidiv  Ref 20.00 dBm 4.542 dBm
Log
Center Freq
0o 1 2.462000000 GHz
0o byt ]H Loy
f;\.rﬂw'fwﬁ'“ “”WM StartFreq
Ao 2.442000000 GHz
HJ h\ -15.45 dBm|
B M
a0 Stop Freq
2.432000000 GHz
-30.0 Y
i
A0 CF Step
4000000 MHz
Auto Man
-A0.0
o0 Freq Offset
0 Hz
-F0.0
Center 246200 GHz Span 40.00 MHz
Res BW 100 kHz #VBW 300 kHz Sweep 4.267 ms (8001 pts)
MSG %STATUS
RL 50 ¢ SEMSE:PULSE ALIGN AUTO 04:41:13 AM Dec 22, 2017 F
|Center Freq 13 015000000 GHz \ #Bvg Type: RMS TRECE[12345 6 requency
PNO: Fast —»— T1rig: Free Run Avg|Hoeld: 1110 TYPE| I bt
IFGain:Low #Atten: 30 dB perfP PP PP
Auto Tune
Ref Offset 7.01 dB Mkr2 25.136 GHz
10 dBidiv  Ref 20.00 dBm -43.248 dBm
fLog
Center Freq
10.0 13.015000000 GHz
1
[on
StartFreq
oo 30.000000 MHz
-15.45 dBm)|
it Stop Freq
26.000000000 GHz
-30.0
400 2 CF Step
2,597000000 GHz,
Auto Man
-A0.0
a0 Freq Offset
0Hz
=700
Start 30 MHz Stop 26.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.482 s (8001 pts)

MSG

% STATUS
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FCC ID:2AEGE-501445

A.6.Restrict-band band-edge measurements

Test

Test

Power

Ground

E

Limit

Mode | Channel | A | Fre9 | 1agm] | @M | Factor |[dBuvim]|PEEC| [dBuv/m] |Verdict
118 2412 | Antl 23100 -44748 | 20 | o© 1 | PEak | 74 |paAss
118 2412 | Antl |2310.0] 54924 | 20 | 0 | 42304 | AV 54 | PASS
118 2412 | Antl |2390.0] -30.004 | 20 | 0 | 58134 | PEAK | 74 |PAssS
118 2412 | Antl |2390.0] 57223 | 20 | 0 | 40005 | AV 54 | PASS
118 2462 | Antl |24835| 41677 | 20 | 0 | 55551 | PEAK | 74 | PASS
118 2462 | Antl | 24835 -49.600 | 20 | 0 | 47628 | AV 54 | PASS
118 2462 | Antl |2500.0| 43395 | 20 | 0 | 53.833 | PEAK | 74 |PASS
118 2462 | Antl |2500.0| -53.941 | 20 | 0 | 43287 | AV 54 | PASS
11G 2412 | Antl |23100] -44158 | 20 | 0 | 53070 | PEAK | 74 |PASS
11G 2412 | Antl |2310.0] 54913 | 20 | 0 | 42315 | AV 54 | PASS
11G 2412 | Antl |2390.0] -33.996 | 20 | 0 | 63232 | PEAK | 74 |PAsS
11G 2412 | Antl [2390.0] -48994 | 20 | 0 | 48234 | AV 54 | PASS
11G 2462 | Antl |24835| 29793 | 20 | 0 | 67.435 | PEAK | 74 |PASS
11G 2462 | Antl | 24835 -45270 | 20 | 0 | 51958 | AV 54 | PASS
11G 2462 | Antl |2500.0| -41.628 | 20 | 0 | 55600 | PEAK | 74 |PASS
11G 2462 | Antl |2500.0| -51.900 | 20 | o0 | 45328 | AV 54 | PASS
11N20SISO| 2412 | Antl | 23100 -44261 | 20 | 0 | 52067 | PEAK | 74 | PASS
11N20SISO| 2412 | Antl |23100] 35.101 | 20 | 0 | 62127 | AV 54 | PASS
11N20SISO| 2412 | Antl |2390.0| 54902 | 20 | 0 | 42326 | PEAK | 74 | PASS
11IN20SISO| 2412 | Antl |2390.0| 48159 | 20 | 0 | 49069 | AV 54 | PASS
11N20SISO| 2462 | Antl | 24835 -30.808 | 20 | 0 | 57.420 | PEAK | 74 | PASS
11N20SISO| 2462 | Antl | 24835 -43408 | 20 | 0 | 53820 | AV 54 | PASS
11N20SISO| 2462 | Antl |2500.0| -51.875 | 20 | 0 | 45353 | PEAK | 74 | PASS
11N20SISO| 2462 | Antl | 2500.0| 53395 | 20 | 0 | 43833 | AV 54 | PASS




FCC Part 15.247 _Test Report

FCC ID:2AEGE-501445

Restrict-band band-edge measurements_11B 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept SA
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Restrict-band band-edge measurements_11B 2412 Antl AV

Agilent Spectrum Analyzer - Swept SA
il RL RF So@  AaC

SEMSE:PULEE]

ALIGM AUTO

04:18:54 AMDec 22, 2017

|Center Freq 2.367500000 GHz \ Avg Type: Log-Pur TacE[l23456 |  Freauency
PNO: Fast —»— Ttig:Free Run Avg[Held: 110 THPE |1 il
IFGain:low  HAtten: 30 dB CelfP PRPFE
et Oeet 701 db MKr3 2.390 000 GHZ|| ~ AutoTune
10 dBidiv Ref 20.00 dBm -47.223 dBm
109?0 0l CenterFreq
om /J/V “\\,\ 2.367500000 GHz
-10.0
/ \ StartFreq
-0 5 ]| 2310000000 GH:
-40.0 FAf
50.0 2 W
00 Stop Freq
2.425000000 GHz
-70.0
Start 2.31000 GHz Stop 2.42500 GHz CF Step
Res BW 1.0 MHz #VBW 10 Hz Sweep 8.967 s (8001 pts) 11.500000 MHz
MKR MODE TRC SCL FUNCTION FUNCTION WIDTH FUMCTION WALLIE & m Man
1 III--__—
] N | | 2310000GHz[ 54924dBm| | | ]
| 2390000GHz| 47223dBm| | | ] Freq Offset
4 ] 0 Hz
5 ]
6 ]
7 ]
8 ]
9 ]
10 ]
1 ]
4
IMSG UbSTATUS




FCC Part 15.247 _Test Report

FCC ID:2AEGE-501445

Restrict-band band-edge measurements_11B 2462 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A
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Restrict-band band-edge measurements_11G 2412 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

il RL RF S0Q AC SENSE:PULSE] ALIGN AUTO 04:28:18AMDec 22, 2017
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FCC ID:2AEGE-501445

Restrict-band band-edge measurements_11G 2462 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 04:33:31 AM Dec 22, 2017
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FCC ID:2AEGE-501445

Restrict-band band-edge measurements 11N20SISO_2412 Antl PEAK

Agilent Spectrum Analyzer - Swept 5A
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Restrict-band band-edge measurements 11N20SISO_2462_ Antl PEAK

Agilent Spectrum Analyzer - Swept 5A

i RL RF S0Q  AC SENSE:PULSE ALIGN AUTO 04:50:55 AM Dec 22, 2017
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A.7.Duty Cycle

Test Mode | Test Channel Ant Duty Cycle[%] Verdict
11B 2437 Antl 100 PASS
11G 2437 Antl 100 PASS

11N20SISO 2437 Antl 100 PASS
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Agilent Spectrum Analyzer - Swept SA

Duty Cycle_11B 2437 Antl
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Duty Cycle_11N20SISO_2437_Antl

Agilent Spectrum Analyzer - Swept SA
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